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1. T REHE AR AR (LUFRMAZFD RERTA A M. s MR st i p 3o 613,
R LFETT B it A RS A fR A ERAP BT AL
Zhejiang J&A Testing Technology Co.. Ltd. (hereinafier “the Company ") guaraniees imparitiality, independence and
honesty of the testing and is responsible for the testing resulis. The company keeps confidential all information of
testing samples provided by the Principal and protests its ownership.

2. AHUE SRS

The report is i nvalid if altered.

3. KREHEEEA. fdEAS Y (SR, RSB AA G AR L HEL.
The test report will be deemed invalid without signatures (or stamps) of the reviewer and approver as well as without

the red inspection and testing stamp for exclusive use.

4, BIETHEXMAMREG I FTERBEERSEE 2 B+ HH AR AL ) it . B TECE ARSI
IEAESHEAES, BRI WSS R R, NGB BU T ECE BT 1O HE R E s e, o
EREAT -

Anywritten disagreement 1o this report shall be raised to the Company within 15 days afier receiving of the
inspection and testing report. For mandatory tasks assigned by admin istrative departments of the government, if the
inspected company disagrees with the test results of sampling, it should be conducted in accordance with the
documents of the government administrative department and relevant national laws and regulations.

5. AARBUNELERR G, KRN, It BTy Ao, AR AR g 1 Hotid g
Hadh g,
The Principal shall guarantee that samples received by the Company are typical, authentic and accurate. The test

results shown in this report are only applicable for submitred samples.

6. AR FTEAME AT STy, S T FECRREE T ARG R hE s R, K
R AR RLE T
All pages of the report are integral parts of the report. The Company shall not be held legally liable for any
misunderstanding by using separate page(s)of the report or other use of any part of th e page.

7. REALAFDMERE, THGIEREH T EEMHE. BERE. PRI hAXFS.
Without the company’s consent inwritten form. the report shall not be used for advertising, court evidence,

arbitration and other related activities.

8. FREPFEFHIRUIF IR EEY, FrE R AR FR AR A B
Except for the customer s special declaration and payment of sample management fee, all samples will not be
reserved beyond the period of validity specified by standard.
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Sampling Organization WL N Z R R RAE Sampling Location RN R S ED
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Samplits Date 2023.08.09 Test Date 2023.08.09-2023.08.23
FES BT Bt K CEBRIRAEA H I K] .
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Smieok L] A
Sample Character | i
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Test Method

TR T

InTest Conclusion
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Note
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AR (EBIREA H#12023.8.5) failligs
P E=L A HEA7 3%
KA H 3 2023.08.09
E R BE Wk CEBRLIRE A HIH2023.8.5)
ST R HC231945004001
¥ 751 H AL Kt PR PR R o 2
aviix:t mg/L 0.004 <1.5 8x107
™ mg/L 0.01 <0.15 ND
27 mg/L 0.01 <100 0.49
i mg/L 0.01 <40 0.02
%u;l mg/L 0.06 <25 0.18
putit mg/L 0.02 <45 0.04
e mg/L 0.03 <0.25 0.06
i mg/L 0.02 <0.5 0.02
i mg/L 0.004 <0.02 ND
i mg/L 0.00010 <0.3 6.33x103
fif§ mg/L 0.00010 <0.1 6.70x103
x mg/L 0.00002 <0.05 1.3x10"
E & % / <30 20

#&iE: ILNDERERH:
2 PRAEBRAKIE (A b I 3%) 75 Y d5 HIARAE) (GB 16889-2008 6.3 );

3R & TR (EERY RMFBER I T BREMREGE)

C(HI/T 300-2007) .
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